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“NOTE: AT LEAST 1 SCREW ON JUNCTION BOX COVER (#5683) 2 1 ON SHELL (#5636} MUST CONTAIN PAINT CUTTING WASHER FOR PROPER GROUNDING.



MODEL 5676

PART NO. REPLACEMENT PART DESCRIPTION

5204 Bolt & Nut 3/16"™ x 5" Stove Bolt (2 required)
1l for Carrying Handle
1 for Rectangular ' Steam Pan Handle
5205 Handle (2 required)
1 for Carrying Handle
1 for Rectangular Steam Pan
5207 Sheet Metal Screw, 8 x 3/8" Phillips Head (28 required)
4 to attach Carrying Handle Bracket to Jacket '
4 to attach Tank to Tray
10 to attach Jacket to Tray plus 1 Sem
4 to attach Junction Box Cover to Jacket, plus 1 Sem
2 for Cord Holderx
4 for Plastic Water Gauge Shield

5252 Gauge Glass with Gaskets, 3/8" x 5 1/2"
5253 Gasket for Water Glass (2 required)
5320 Ground Terminal Screw with Nut (3/16" x 3/8" Stove Bolt)
5601 Weight Cap
5602 Gasket for Weight Cap
5606 Bracket for Carrying Handle
5607 Cord Holder
5608 Orange Jacket with Decals and Steam Shield
5610 Screw, #2 x 3/16" Self Tapping (2 required)
2 to attach Pilot Light Cup to Jacket
5611 Pilot Light Socket with Cup and Wires plus 2 #5610 Mounting Screws
5612 Pilot lL,ight Bulb :
5613 Red Cap for Pilot Light
5614 Bottom Tray with Tank Mounting Brackets
5615 Water Tank {(Stainless Steel)
5617 Gasket for Heating Element
5619 Brass MWut, 3/78" x 16 {4 regquired to attach Element to Tank)
5620 Elbow, Steam Outlet, Weatherhead 3400 x 4, Brass
5621 Hose Connection, Steam Outlet, Tru Flate H2ZC or Fogter #10-3
5622 Elbow, Upper Water Gauge {drilled out) with Nut
5623 Rut for Water Gauge Elbows (2 reqguired)
5624 Elbow, Lower Water Gauge {not drilled out)} with HNut
5627 Insulation, Steamer Tank, 3 Piece Sat
5617 Mala Plug - Cord Opening .623"
5638 Wire Hut for Supply Cord - Thermal Switch Lead Connection
5632 Canadian Cord Grommet
5641 Standard Steam Pan, 7 7/8" x 11 3/4" Complete
5642 Standard Steam Pan without Hose Connecter
5643 Hose Connector on Steam Pan, Tru Flate 235 or Foster 3003
5644 Steam Hose, Complete with Connectors
5645 Steam Hose, without Connectors
5646 Hose Connector with Clamp, Tank end of Hose Tru Flate 20-5B5 or Foster 3703
5647 Hoze Connector with Clamp, Pan End of Hose Tru Flate HS9C or Foster 17-3
5648 Hose Clamp, 3/8" Hose (2 required)
5663 Electric Heating Element with Thermostat, Mounting Screws, Terminal Screws & Gasket
5667 Terminal Screws, #B-32 x 1/16" Pan Head (2 required)
5668 Red Jumper Wire with Insulating Sleeve
5669 White Jumper Wire with Insulating Sleevs
5670 Insulating Sleeve (2 required)
5674 Plastic Water Gauge Shield
5675 "LECTRIC" Decal for Jacket (2 reguired]}
5677 "CAUTION" Decal for Jacket (2 reqguired)
5679 “AVOID SCALDING" Warning Decal on Concentrator (1 requirad)
5680 "HOT" Decal on Concentrator (4 required)
5681 Grommet for Electric Cord
5682 Electric Coxd with Male Plug (15' x 14/3 SJ)
5683 Cover Plate to Junction Box
5684 Sems (2 reguired)

1 for Connecting Junction Box
1 for Connecting Jacket to Tray

5688 "UNPLUG BEFORE FILLING" Decal

5689 Decal, Water Level

5637 Decal, Instructions

5698 "ELECTRICAL HAZARD . . ." Decal

5851 Tharmostat

8142 Decal, Instructions - English, for 66IC

8185 Decal, Instructions - Bilingual (French Canadian/English), for 662C

B268 Decal "UNPLUG BEFORE FILLING" - Bilingual (French Canadian/English), for 662C
8289 Decal, Water Level - Bilingual (French Canadian/English)}, for 662C

MISCELLANEOUS ITEMS

5512 Rental Blanks, Padded
6524 Raental Window Banner
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